


























Case Loader Backhoe 580m Series 3 Parts Catalog
Full download: http://manualplace.com/download/case-loader-backhoe-580m-series-3-parts-catalog/

This is the cut pages sample. Download all 2370 page(s) at: ManualPlace.com

http://manualplace.com/product/case-loader-backhoe-580m-series-3-parts-catalog/






  















TABLE OF CONTENTS
02-01 RADIATOR - MOUNTING
02-02 DEAERATION SYSTEM - MOUNTING
02-04 AIR CLEANER - AIR INTAKE PARTS
02-05 AIR CLEANER ASSY
02-06 MUFFLER, ASPIRATED  - EXHAUST SYSTEM
02-07 ENGINE - MOUNTING
02-08 ENGINE
02-09 CYLINDER BLOCK
02-10 CYLINDER BLOCK
02-11 OIL PUMP, PAN
02-12 CRANKCASE COVERS
02-13 CYLINDER BLOCK - COVERS
02-14 CRANKCASE COVERS
02-15 BREATHER - ENGINE
02-16 CYLINDER HEAD
02-17 CYLINDER HEAD - COVERS
02-18 CYLINDER HEAD - VALVE MECHANISM
02-19 MANIFOLD - INTAKE
02-20 EXHAUST MANIFOLD
02-21 CRANKSHAFT
02-22 CONNECTING ROD
02-23 PISTON - ENGINE
02-24 FLYWHEEL - ENGINE
02-25 PULLEY - CRANKSHAFT
02-26 DYNAMIC BALANCER, GEARS & SHAFTS
02-28 CAMSHAFT
02-29 TURBOCHARGER
02-30 ENGINE OIL DIPSTICK
02-31 OIL PUMP - ENGINE
02-32 OIL FILTERS - ENGINE
02-33 PIPING - ENGINE OIL
02-34 HEAT EXCHANGER - ENGINE
02-35 WATER PUMP
02-36 COOLING SYSTEM - ENGINE
02-37 THERMOSTAT - ENGINE COOLING SYSTEM
02-38 WATER PUMP - CONTROL
02-39 FAN DRIVE
02-41 ENGINE - LIFT HOOK
02-42 ALTERNATOR MOUNTING
03-01 FUEL LINES, RESERVOIR
03-02 CONTROLS - THROTTLE, HAND
03-03 CONTROLS - THROTTLE, FOOT
03-04 FUEL INJECTION PUMP
03-05 FUEL INJECTION SYSTEM
03-06 FUEL INJECTION SYSTEM
03-07 INJECTION EQUIPMENT - PIPING
03-08 FUEL FILTER
03-09 FUEL PUMP
03-10 PIPING - FUEL
03-11 FUEL INJECTION SYSTEM
04-01 STARTER



TABLE OF CONTENTS
04-02 ALTERNATOR
04-03 STARTER MOUNTING - ALTERNATOR MOUNTING
04-04 HARNESS, ENGINE - MOUNTING AND CONNECTIONS
04-05 BATTERY, SINGLE
04-06 BATTERY, DUAL - COLD START
04-06A COLD START GRID HEATER
04-07 HARNESS, FRONT CONSOLE - SWITCHES
04-08 HARNESS, FRONT CONSOLE - MOUNTING
04-09 HARNESS, SIDE CONSOLE - SWITCHES
04-10 INSTRUMENT PANEL, FRONT - COVERS
04-11 INSTRUMENT PANEL, SIDE - COVERS (RIGHT-HAND SIDE)
04-12 INSTRUMENT CLUSTER
04-13 ELECTRICAL - LAMPS, ROPS CANOPY
04-14 ELECTRICAL - LAMPS, ROPS CAB
04-15 LAMP ASSY (ROPS CANOPY MODELS)
04-16 HORN - ALARM, BACKUP
04-17 BEACON, ROTATING (CAB OR CANOPY MODELS)
04-18 ANTENNA, RADIO - HARNESS, RADIO
04-19 ELECTRICAL - BACKHOE AUXILIARY HYDRAULIC, UNI-DIRECTIONAL
04-20 ELECTRICAL - BACKHOE AUXILIARY HYDRAULIC, WITH PILOT CONTROLS
05-01 STEERING WHEEL - COLUMN
05-02 HYDRAULICS - STEERING
05-02A HYDRAULICS - STEERING (COMFORT STEER)
05-03 STEERING COLUMN
05-04 AXLE, FRONT (86990837) - MOUNTING
05-05 AXLE, FRONT (86990837) -  HOUSING
05-06 AXLE, FRONT (86990837) -  HOUSING, SWIVEL
05-07 AXLE, FRONT (86990837) - CYLINDER, STEERING
05-08 AXLE, FRONT (86990837) - HUB AND BEARINGS
05-09 WHEELS, FRONT - TIRES
06-01 AXLE, FRONT DRIVE - MOUNTING
06-02 AXLE, FRONT DRIVE - HOUSING
06-03 AXLE, FRONT DRIVE - HOUSING, SWIVEL
06-04 AXLE, FRONT DRIVE - CYLINDER, STEERING
06-05 AXLE, FRONT DRIVE - SHAFTS, AXLE
06-06 AXLE, FRONT DRIVE - PLANETARY
06-07 AXLE, FRONT DRIVE - DIFFERENTIAL
06-08 AXLE, FRONT DRIVE - RING AND PINION
06-09 DRIVE SHAFT, FRONT AXLE
06-10 COOLING SYSTEM - TRANSMISSION
06-11 TRANSMISSION - MOUNTING
06-12 TRANSMISSION ASSY, 2WD - FILTER, OIL
06-13 TRANSMISSION ASSY, 2WD - HOUSING
06-14 TRANSMISSION ASSY, 2WD - PUMP, OIL
06-15 TRANSMISSION ASSY, 2WD - SHIFTER MECHANISM
06-16 TRANSMISSION ASSY, 2WD - SHAFT, REVERSE & PRIMARY
06-17 TRANSMISSION ASSY, 2WD - SHAFT, INPUT & PTO
06-18 TRANSMISSION ASSY, 2WD - SHAFT, SECONDARY
06-19 TRANSMISSION ASSY, 2WD - VALVE, CONTROL
06-20 TRANSMISSION ASSY, 4WD - FILTER, OIL
06-21 TRANSMISSION ASSY, 4WD - HOUSING



TABLE OF CONTENTS
06-22 TRANSMISSION ASSY, 4WD - PUMP, OIL
06-23 TRANSMISSION ASSY, 4WD - SHIFTER MECHANISM
06-24 TRANSMISSION ASSY, 4WD - SHAFT, REVERSE & PRIMARY
06-25 TRANSMISSION ASSY, 4WD - SHAFT, INPUT & PTO
06-26 TRANSMISSION ASSY, 4WD - SHAFT, SECONDARY
06-27 TRANSMISSION ASSY, 4WD - SHAFT, OUTPUT
06-28 TRANSMISSION ASSY, 4WD - VALVE, CONTROL
06-29 TRANSMISSION ASSY, 4WD - VALVE, SOLENOID
06-30 WHEELS, REAR - TIRES
06-31 AXLE, REAR DRIVE - MOUNTING
06-32 AXLE, REAR - DIFFERENTIAL LOCK
06-33 87395372 AXLE, REAR DRIVE - HOUSING
06-34 87395372 AXLE, REAR DRIVE - DIFFERENTIAL
06-35 87395372 AXLE, REAR DRIVE - RING AND PINION
06-36 87395372 AXLE, REAR DRIVE - DIFFERENTIAL LOCK
06-37 87395372 AXLE, REAR DRIVE - PLANETARY
06-38 DRIVE SHAFT, REAR AXLE
07-01 TRANSMISSION ASSY, 2WD - BRAKE, PARKING
07-01 01 TRANSMISSION ASSY, 4WD - BRAKE, PARKING
07-02 AXLE, REAR DRIVE - BRAKE, DIFFERENTIAL
07-03 BRAKE - PEDALS
07-04 HYDRAULICS - BRAKE MASTER CYLINDER
07-05 BRAKE LINES TO TRANSMISSION
07-06 BRAKE LINES TO AXLES
07-07 CYLINDER ASSY - BRAKE MASTER
08-01 HYDRAULICS - PUMP, FILTER AND LOADER VALVE
08-02 HYDRAULICS - LOADER VALVE AND FILTER TO BACKHOE VALVE
08-03 HYDRAULICS - COOLER, RETURN LINES AND FILTER
08-04 HYDRAULICS - CYLINDER, LOADER LIFT
08-05 HYDRAULICS - CYLINDER, LOADER BUCKET
08-06 HYDRAULICS - CYLINDER, LOADER CLAM
08-07 HYDRAULICS - CYLINDER, LOADER CLAM
08-07A HYDRAULICS - LOADER CLAM, AT ACCUMULATOR W/ ELECTRICAL (MODELS

 WITHOUT PILOT CONTROLS)
08-07B HYDRAULICS - LOADER CLAM, AT ACCUMULATOR W/ ELECTRICAL (MODELS

 WITH PILOT CONTROLS)
08-08 HYDRAULICS - CYLINDER, BACKHOE STABILIZER (WITHOUT PILOT CONTROLS)
08-08A HYDRAULICS - CYLINDER, BACKHOE STABILIZER (WITH PILOT CONTROLS)
08-09 HYDRAULICS - CYLINDER, BACKHOE SWING (WITHOUT PILOT CONTROLS)
08-09A HYDRAULICS - CYLINDER, BACKHOE SWING (WITH PILOT CONTROLS)
08-10 HYDRAULICS - CYLINDER, BACKHOE BOOM
08-10A HYDRAULICS - BACKHOE BOOM LOCK AND ELECTRICAL CIRCUIT
08-11 HYDRAULICS - CYLINDER, BACKHOE DIPPER
08-12 HYDRAULICS - CYLINDER, BACKHOE BUCKET (MODELS WITHOUT EXTENDABLE

 DIPPER)
08-13 HYDRAULICS - CYLINDER, BACKHOE BUCKET (MODELS WITH EXTENDABLE

 DIPPER)
08-14 HYDRAULICS - CYLINDER, BACKHOE EXTENDABLE DIPPER
08-15 HYDRAULICS - VALVE, PILOT CONTROL AND JOYSTICKS  (6 SPOOL, W/O EXT

 DIPPER, W/O AUX HYDS)



TABLE OF CONTENTS
08-16 HYDRAULICS - VALVE, PILOT CONTROL AND JOYSTICKS  (6 SPOOL, W/O EXT

 DIPPER, W/ AUX HYDS)
08-17 HYDRAULICS - VALVE, PILOT CONTROL AND JOYSTICKS  (7 SPOOL, W/ EXT

 DIPPER, W/O AUX HYDS)
08-18 HYDRAULICS - VALVE, PILOT CONTROL AND JOYSTICKS  (7 SPOOL, W/ EXT

 DIPPER, W/ AUX HYDS)
08-19 HYDRAULICS - VALVE, PILOT CONTROL AND JOYSTICKS  (7 SPOOL, W/O EXT

 DIPPER, W/ AUX HYDS)
08-20 HYDRAULICS - VALVE, PILOT CONTROL AND JOYSTICKS  (8 SPOOL, W/ EXT

 DIPPER, W/ AUX HYDS)
08-21 HYDRAULICS - PILOT CONTROL  JOYSTICKS
08-22 HYDRAULICS - PILOT CONTROLS
08-23 HYDRAULICS - BACKHOE AUXILIARY (WITHOUT PILOT CONTROLS)
08-23A VALVE ASSY - AUXILIARY UNI-DIRECTIONAL (WITHOUT PILOT CONTROLS)
08-23B HYDRAULICS - BACKHOE AUXILIARY (WITH PILOT CONTROLS)
08-23C VALVE ASSY - AUXILIARY UNI-DIRECTIONAL (WITH PILOT CONTROLS)
08-24 HYDRAULICS - BACKHOE AUXILIARY, AT BOOM AND DIPPER
08-25 HYDRAULICS - RIDE CONTROL
08-26 HYDRAULICS - COUPLER, LOADER TOOL QUICK
08-27 HYDRAULICS - COUPLER, LOADER TOOL QUICK, AT LOADER LIFT FRAME
08-28 VALVE, COUPLER (87435909) - LOADER TOOL
08-29 PUMP, EQUIPMENT HYDRAULIC
08-30 VALVE ASSY - LOADER CONTROL, TWO SPOOL
08-31 VALVE ASSY - LOADER CONTROL, THREE SPOOL
08-32 VALVE ASSY - BACKHOE CONTROL, 6 SPOOL (W/O EXT DIPPER, W/O AUX HYDS,

 W/O PILOT CONTROLS)
08-33 VALVE ASSY - BACKHOE CONTROL, 7 SPOOL (W/O EXT DIPPER,  W/ AUX HYDS,

 W/O PILOT CONTROLS)
08-34 VALVE ASSY - BACKHOE CONTROL, 7 SPOOL (W/ EXT DIPPER, W/O AUX HYDS,

 W/O PILOT CONTROLS)
08-35 VALVE ASSY - BACKHOE CONTROL, 8 SPOOL (W/ EXT DIPPER, W/ AUX HYDS,

 W/O PILOT CONTROLS)
08-36 VALVE ASSY - BACKHOE CONTROL, 6 SPOOL (W/O EXT DIPPER, W/ OR W/O AUX

 HYDS, W/ PILOT CONTROLS)
08-37 VALVE ASSY - BACKHOE CONTROL, 7 SPOOL (W/ EXT DIPPER, W/ OR W/O AUX

 HYDS, W/ PILOT CONTROLS)
08-38 VALVE ASSY - BACKHOE CONTROL, 7 SPOOL (W/O EXT DIPPER, W/ AUX HYDS,

 W/ PILOT CONTROLS)
08-39 VALVE ASSY - BACKHOE CONTROL, 8 SPOOL (W/ EXT DIPPER, W/ AUX HYDS, W/

 PILOT CONTROLS)
08-40 VALVE SECTION - BACKHOE SWING (WITH PILOT CONTROLS)
08-41 VALVE SECTION - BACKHOE BOOM (WITH PILOT CONTROLS)
08-42 VALVE SECTION - BACKHOE STABILIZER (WITH PILOT CONTROLS)
08-43 VALVE SECTION - BACKHOE DIPPER (WITH PILOT CONTROLS)
08-44 VALVE SECTION - BACKHOE BUCKET (WITH PILOT CONTROLS)
08-45 VALVE SECTION - EXTENDABLE DIPPER (WITH PILOT CONTROLS)
08-46 VALVE SECTION - OPTIONS, AUXILIARY HYDRAULICS (WITH PILOT CONTROLS)
08-47 VALVE ASSY, PRESSURE REDUCING (2 SPOOL) (WITH PILOT CONTROLS)
08-48 VALVE ASSY, PRESSURE REDUCING (3 SPOOL) (WITH PILOT CONTROLS)
08-49 VALVE ASSY, PRESSURE REDUCING (4 SPOOL) (WITH PILOT CONTROLS)
08-50 VALVE, JOYSTICK  (PILOT CONTROLS) (LEFT-HAND) WITH HORN BUTTON



TABLE OF CONTENTS
08-51 VALVE, JOYSTICK  (PILOT CONTROLS) (LEFT-HAND) WITH HORN &

 UNI-DIRECTIONAL BUTTONS
08-52 VALVE, JOYSTICK  (PILOT CONTROLS) (LEFT-HAND) WITH HORN &

 BI-DIRECTIONAL BUTTONS
08-53 VALVE, JOYSTICK  (PILOT CONTROLS) (RIGHT-HAND) WITHOUT EXTENDABLE

 DIPPER
08-54 VALVE, JOYSTICK  (PILOT CONTROLS) (RIGHT-HAND) WITH EXTENDABLE DIPPER
08-55 VALVE ASSY - SWING CUSHION (DAMPENING)
08-55A SOLENOID VALVE - BOOM LOCK
08-56 ACCUMULATOR ASSY - RIDE CONTROL
08-57 FILTER ASSY, OIL
08-58 CYLINDER ASSY - LOADER LIFT
08-59 CYLINDER ASSY - LOADER BUCKET
08-60 CYLINDER ASSY - LOADER CLAM
08-61 CYLINDER ASSY - BACKHOE STABILIZER
08-62 CYLINDER ASSY - BACKHOE SWING
08-63 CYLINDER ASSY - BACKHOE BOOM
08-64 CYLINDER ASSY - BACKHOE DIPPER
08-65 CYLINDER ASSY - BACKHOE BUCKET
08-66 CYLINDER ASSY - BACKHOE EXTENDABLE DIPPER
09-01 CONTROLS - LOADER LIFT AND BUCKET
09-01A HANDLE, LOADER CONTROL - TRANSMISSION ASSY, 2WD, 4WD
09-02 CONTROLS - LOADER CLAM
09-03 CONTROLS - LOADER SELF-LEVELING
09-04 FRAME - LOADER LIFT
09-05 FRAME - LOADER LINKAGE
09-06 BUCKETS, LOADER LONG LIP (82 IN)
09-07 BUCKET, LOADER LONG LIP (93 IN)
09-08 BUCKET, LOADER CLAM
09-09 GUARD - VALVE, LOADER
09-10 COUPLER, TOOL QUICK
09-11 COVERS - BACKHOE CONTROL TOWER, WITHOUT PILOT CONTROLS
09-12 BACKHOE CONTROL TOWER SUPPORT AND SEALS, WITHOUT PILOT CONTROLS
09-13 BACKHOE CONTROL TOWER SUPPORT, WITH PILOT CONTROLS
09-14 BACKHOE CONTROL TOWER BOOTS AND SEALS, WITH PILOT CONTROLS
09-15 BACKHOE CONTROL TOWER LEVERS (BOOM LATCH), WITH PILOT CONTROLS
09-16 CONTROLS - BACKHOE, WITH FOOT SWING (MODELS WITH OR WITHOUT

 EXTENDABLE DIPPER)
09-17 CONTROLS - BACKHOE, WITH FOOT SWING (MODELS WITH EXTENDABLE

 DIPPER)
09-18 CONTROLS - BACKHOE, WITH HAND SWING (MODELS WITH OR WITHOUT

 EXTENDABLE DIPPER)
09-19 CONTROLS - BACKHOE, WITH HAND SWING (MODELS WITH OR WITHOUT

 EXTENDABLE DIPPER)
09-19A CONTROLS - BACKHOE, EXCAVATOR CONTROL PATTERN
09-20 CONTROLS - BACKHOE, WITH HAND SWING (MODELS WITH EXTENDABLE

 DIPPER)
09-21 CONTROLS - BACKHOE AUXILIARY HYDRAULICS, WITHOUT PILOT CONTROLS
09-22 BACKHOE - STABILIZERS, PLATES AND PADS
09-23 BACKHOE - SWING TOWER AND SWING CYLINDERS
09-24 BACKHOE - BOOM AND SWING TOWER



TABLE OF CONTENTS
09-24A BOOM GUARD
09-25 BOOM LATCH (WITHOUT PILOT CONTROLS)
09-25A BOOM LATCH (WITH PILOT CONTROLS)
09-26 BACKHOE - DIPPER AND BUCKET
09-27 BACKHOE - DIPPER, EXTENDABLE
09-28 BUCKET, UNIVERSAL BACKHOE (305 MM (12 INCH) WIDE)
09-29 BUCKET, UNIVERSAL BACKHOE (406 MM (16 INCH) WIDE)
09-30 BUCKET, UNIVERSAL BACKHOE (457 MM (18 INCH) WIDE)
09-31 BUCKET, BACKHOE (457 MM (18 INCH) WIDE)
09-32 BUCKET, UNIVERSAL BACKHOE (610 MM (24 INCH) / 762 MM (30 INCH) WIDE)
09-33 BUCKET, BACKHOE (610 MM (24 INCH) WIDE)
09-34 BUCKET, UNIVERSAL BACKHOE (914 MM (36 INCH) WIDE)
09-35 BUCKET, UNIVERSAL BACKHOE (610 MM (24 INCH) WIDE)
09-35A FROST POINT ASSEMBLY
09-36 COUNTERWEIGHT, FRONT
09-37 CHASSIS / MOUNTS, POD - SCREEN, AIR INLET
09-38 TANK, OIL - BOX, BATTERY AND TOOL
09-39 RADIATOR WRAPPER
09-40 HOOD - PANELS, SIDE
09-41 HOOD - GRILLE
09-42 PLATES, FLOOR - FLOORMATS
09-43 FENDER COVER, LEFT-HAND - PANEL, REAR CLOSURE (STORAGE TRAY WITH

 CUP HOLDER)
09-44 FENDER EXTENSIONS
09-45 GUARD, MUD
09-46 SEAT ASSY - MOUNTING (SEARS, STANDARD)
09-47 SEAT - MOUNTING (SEARS MECHANICAL SUSPENSION)
09-48 SEAT ASSY, MECHANICAL SUSPENSION (SEARS)
09-49 SEAT - MOUNTING (AIR SUSPENSION)
09-53 CAB - GLASS, MIRROR AND HOLD OPEN
09-54 CAB - FRAME AND COVERS
09-55 CAB - DOORS
09-56 CAB - DOOR MOUNTING
09-57 CAB - WINDOW, RIGHT-HAND, FOR SINGLE DOOR CAB FRAMES
09-58 CAB - WINDOW, REAR
09-59 CAB - WASHER, WINDSHIELD
09-60 CAB - WIPERS
09-61 CAB HEADLINER - FILTER, LOUVERS, DOME LAMP
09-62 CAB - FILTER, AIR
09-63 CAB - BLOWER HOUSING, VENTILATION DUCTS, DRAIN LINES
09-64 CAB - HEATER
09-65 CAB - AIR CONDITIONING LINES, EVAPORATOR CORE
09-66 CAB - AIR CONDITIONING, CONDENSER, RECEIVER-DRIER
09-67 CAB - AIR CONDITIONING COMPRESSOR
09-68 CANOPY, ROPS - FRAME, COVERS, MIRROR, VISOR
09-69 CANOPY, ROPS - GLASS
09-70 CANOPY, ROPS - WIPER, FRONT AND WINDSHIELD WASHER
09-71 MIRROR, REAR VIEW - MOUNTING, CAB MODELS
09-72 SLOW MOVING VEHICLE EMBLEM
09-73 DECALS
09-74 DECALS



TABLE OF CONTENTS
09-75 DECALS
09-76 DECALS - ENGLISH
09-77 DECALS - LATIN AMERICAN SPANISH
09-78 DECALS - CANADIAN FRENCH
09-79 DECALS - ENGLISH
09-80 DECALS - LATIN AMERICAN SPANISH
09-81 DECALS - CANADIAN FRENCH




















 



     








                 




            













  

 
             




  




 


 


        

  



 












                    

























 

 

 

 

 

 

 

 

 

         


 

 


 



 

 











 



 

 

 

 



 







 
















 

 

 

 





 

 





 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



SECTION INDEX
Engine

02-01 RADIATOR - MOUNTING
02-02 DEAERATION SYSTEM - MOUNTING
02-04 AIR CLEANER - AIR INTAKE PARTS
02-05 AIR CLEANER ASSY
02-06 MUFFLER, ASPIRATED  - EXHAUST SYSTEM
02-07 ENGINE - MOUNTING
02-08 ENGINE
02-09 CYLINDER BLOCK
02-10 CYLINDER BLOCK
02-11 OIL PUMP, PAN
02-12 CRANKCASE COVERS
02-13 CYLINDER BLOCK - COVERS
02-14 CRANKCASE COVERS
02-15 BREATHER - ENGINE
02-16 CYLINDER HEAD
02-17 CYLINDER HEAD - COVERS
02-18 CYLINDER HEAD - VALVE MECHANISM
02-19 MANIFOLD - INTAKE
02-20 EXHAUST MANIFOLD
02-21 CRANKSHAFT
02-22 CONNECTING ROD
02-23 PISTON - ENGINE
02-24 FLYWHEEL - ENGINE
02-25 PULLEY - CRANKSHAFT
02-26 DYNAMIC BALANCER, GEARS & SHAFTS
02-28 CAMSHAFT
02-29 TURBOCHARGER
02-30 ENGINE OIL DIPSTICK
02-31 OIL PUMP - ENGINE
02-32 OIL FILTERS - ENGINE
02-33 PIPING - ENGINE OIL
02-34 HEAT EXCHANGER - ENGINE
02-35 WATER PUMP
02-36 COOLING SYSTEM - ENGINE
02-37 THERMOSTAT - ENGINE COOLING SYSTEM
02-38 WATER PUMP - CONTROL
02-39 FAN DRIVE
02-41 ENGINE - LIFT HOOK
02-42 ALTERNATOR MOUNTING



02-01 p1 12/07

RADIATOR - MOUNTING



REF FN PART NUMBER YR/SN QTY DESCRIPTION

02-01 p1 12/07

RADIATOR - MOUNTING

580M

1 87576643 1 RADIATOR, 3 Row Radiator, Models With Or
 Without Air Conditioning; Component Parts Not
 Available At Time Of Printing

2 87559003 1 SHROUD, Fan
3 87628324 1 SEAL, RUBBER, Top
4 87628308 2 SEAL, RUBBER, Sides
5 87301355 6 RIVET, Pop, 3/16" x .575"
6 87446082 1 PLATE, RETAINING, Lower Left-Hand Shroud
7 87446081 1 PLATE, RETAINING, Lower Right-Hand Shroud; 195

 mm (7-11/16 in) Long
8 87301356 3 RIVET, Pop, 3/16" x .700"
9 614-8030 2 BOLT, Hex, M8 x 30, 8.8
10 895-11008 2 WASHER, M8 x 16 x 1.6
11 407962A1 2 SPACER
12 87434978 1 SEAL, RUBBER, Lower Seal
13 81465471 1 DRAINCOCK/TAP, SUPPLY, Drain, 1/4
14 87454377 1 HOSE, LARGE, Upper
15 87647029 2 CLAMP, HOSE
16 87454378 1 HOSE, LARGE, Lower; 5.6 mm (7/32 in) Thick
17 214-1440 2 CLAMP, HOSE, #40, 2.06/3.00 Type F Worm
18 87608368 1 BRACKET, SUPPORTING, Radiator, RH
19 87608370 1 BRACKET, SUPPORTING, Radiator, LH
20 614-10020 6 BOLT, Hex, M10 x 20, 8.8, Full Thd
21 895-15010 6 WASHER, M11 x 24 x 2
22 614-8025 2 BOLT, Hex, M8 x 25, 8.8
23 895-11008 4 WASHER, M8 x 16 x 1.6
24 832-10408 2 NUT, LOCK, M8 x 1.25, Cl 8
27 806-8016 4 BOLT, Hex, Lock, M8 x 16, Cl 10.9
28 895-11008 4 WASHER, M8 x 16 x 1.6
29 228133A2 1 FAN, 39 Degrees; With White Identification Dot;

 Standard Fan Drive; With Air Conditioning; With
 Turbo

29 185377A1 1 FAN, 33 Degrees; Standard Fan Drive; Without Air
 Conditioning; With Or Without Turbo

30 814-10090 4 BOLT, Hex, M10 x 90, 8.8



02-01 p2 12/07

RADIATOR - MOUNTING



REF FN PART NUMBER YR/SN QTY DESCRIPTION

02-01 p2 12/07

RADIATOR - MOUNTING

580M

31 496-21041 4 WASHER, 13/32" x 13/16" x .089", HDN
32 87353191 1 SPACER, 59 mm Long, Standard Fan Drive; With Or

 Without Air Conditioning; With Or Without Turbo;
 Replaces 85826229 Aluminium 59 mm Long Spacer
 that has Part Number Stamped On Spacer Used On
 Some Models

33 85826230 1 BELT, V-Type, Standard Fan Drive; With Or Without
 Air Conditioning; With Or Without Turbo

36 303192A1 1 ADAPTER, Viscous Fan Drive, With Air Conditioning;
 With Turbo

37 614-10030 4 BOLT, Hex, M10 x 30, 8.8
38 896-11010 4 WASHER, M10 x 21.5 x 2.5, HT
39 277800A1 1 FAN, 9 Blade, Viscous Fan Drive; With Air

 Conditioning; With Turbo
40 614-8016 4 BOLT, Hex, M8 x 16, 8.8
41 892-11008 4 WASHER, LOCK, M8
42 87340008 1 DRIVE, Fan Drive; Component Parts Not Serviced

 Separately; Viscous Fan Drive; With Air
 Conditioning; With Turbo

43 87415774 1 BELT, V-Type; Viscous Fan Drive, With Air
 Conditioning; With Turbo

44 4890343 1 PULLEY
45 87442419 1 BRACKET, Pulley Tensioner Support, Painted



02-02 p1 12/07

DEAERATION SYSTEM - MOUNTING

Case Loader Backhoe 580m Series 3 Parts Catalog
Full download: http://manualplace.com/download/case-loader-backhoe-580m-series-3-parts-catalog/

This is the cut pages sample. Download all 2370 page(s) at: ManualPlace.com

http://manualplace.com/product/case-loader-backhoe-580m-series-3-parts-catalog/

